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Annex for Bluetooth Low Energy

FCCID: 2AUARVENU701

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2506052011-WF02

1.1.1 OBW
5 - .
Vode T;;(e Fr((al\(jltlezr;cy ANT 99 AI; Occupied BandW|dtI.1 (-MHz) Verdict
esult Limit
2402 1 1.045 / Pass
1™ SISO 2440 1 1.048 / Pass
2480 1 1.056 / Pass
2402 1 2.054 / Pass
2M SISO 2440 1 2.054 / Pass
2480 1 2.046 / Pass
1.1.2 6dB BW
Mode T-I;)(e Frc(e&l;'ezn)cy ANT :dB panduidih (M.HZ_) Verdict
esult Limit
2402 1 0.682 >=0.5 Pass
1M SISO 2440 1 0.686 >=0.5 Pass
2480 1 0.679 >=0.5 Pass
2402 1 1.184 >=0.5 Pass
2M SISO 2440 1 1.174 >=0.5 Pass
2480 1 1.179 >=0.5 Pass

Page 3/ 32




Annex for Bluetooth Low Energy

FCCID: 2AUARVENU701

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2506052011-WF02
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FCCID: 2AUARVENU701
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1.2.2 6dB BW
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2M_MCH_2440MHz_Ant1_NTNV
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2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
Maximum Peak Conducted Output Power
Mode T-I;)(e Fr((el\q/ll;ezn)cy (dBm) Verdict
ANT1 Limit
2402 -3.58 <=30 Pass
™M SISO 2440 -2.07 <=30 Pass
2480 -1.69 <=30 Pass
2402 -3.54 <=30 Pass
2M SISO 2440 -1.97 <=30 Pass
2480 -1.59 <=30 Pass
Note1: Antenna Gain: Ant1: 3.58dBi;
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3. Maximum Power Spectral Density

3.1 Test Result

3.1.1PSD
Vode X Frequency Maximum PSD (dBm/3kHz) \
Type (MHz) ANT1 Limit
2402 -19.27 <=8 Pass
™ SISO 2440 -17.80 <=8 Pass
2480 -17.23 <=8 Pass
2402 -22.91 <=8 Pass
2M SISO 2440 -21.27 <=8 Pass
2480 -20.74 <=8 Pass

Note1: Antenna Gain: Ant1: 3.58dBi;
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FCCID: 2AUARVENU701

3.2 Test Graph
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4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

Test Report No.: CTL2506052011-WF02

4.1.1 Ref
Mode T')I;;(e Fr?'\cjll:iezr;cy ANT Level c(>(fj grif)erence
2402 1 -3.74
™M SISO 2440 1 -2.24
2480 1
2402 1 -4.42
2M SISO 2440 1 -2.82
2480 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum
PSD level was used to establish the reference level.

4.1.2 CSE
Mode T;;(e Frfmezr;cy ANT Level ‘(’; S:)e rence ((';gnr:) Verdict
2402 1 1.90 21.90 Pass
1M SISO 2440 1 1.90 21.90 Pass
2480 1 1.90 21.90 Pass
2402 1 246 2246 Pass
oM SISO 2440 1 246 22246 Pass
2480 1 2.46 2246 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum
PSD level was used to establish the reference level.
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4.2 Test Graph

4.2.1 Ref
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4.2.2 CSE
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Test Report No.: CTL2506052011-WF02

1M_MCH_2440MHz_Ant1_NTNV

-804

-90

10 i i Ant: Ant1
| | Start: 30 MHz
i H Stop: 25 GHz
1 | RBW: 100 kHz
01 I § VBW.: 300 kHz
i Detector: Peak
i 4 TraceType: MAX Hold
i i i i i ' | i | SweepPoint: 30001
A e ||SWéepTimer2.89's
i Sweep: Continue
i | Limit=-21.9 dBm
20 4 L. | Maker
| 1. 2440.437 MHz
-2.73 dBm
H 2.4880.006 MHz
— =30 1-- -51.79 dBm
(= |
o |
~ —40 =y
[ |
5 |
r 2
— 504 &
| | —— Trace
s — Limit
30.0 25000.0
Frequency (MHz)
1M_HCH_2480MHz_Ant1_NTNV
1 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
[0 ee— _| SweepTime: 2.73 ms
Sweep: Continue
Limit=-21.9 dBm
-20 - Maker:
1. 2499.664 MHz
-54.65 dBm
2.2483.500 MHz
=30 -60.27 dBm
£
%
= =40 1
(]
>
(0]
-

— Trace
—— Limit

2472.0

2500.0
Frequency (MHz)

Page 27 / 32




Annex for Bluetooth Low Energy Test Report No.: CTL2506052011-WF02

FCCID: 2AUARVENU701

1M_HCH_2480MHz_Ant1_NTNV

Ant: Ant1

Detector: Peak
TraceType: MAX Hold
i I | | | | | | | SweepPoint: 30001
e P e | SWHRTIMES 2301

! ! ! ! ! ! ! ! Sweep: Continue

| | Limit=-21.9 dBm
00 AR NS SN - S . S S | Maker
1. 2480.389 MHz

-3.00 dBm
' | | | | 2.2503.685 MHz
B Ty AR (OSSR S PR b el o e e b o 1B AR dBM

Level (dBm)
5

—— Trace
—— Limit

300 ' ' ' ' ' ' ' ' ' 25000.0
Frequency (MHz)

2M_LCH_2402MHz_Ant1_NTNV

Page 28 / 32



Annex for Bluetooth Low Energy Test Report No.: CTL2506052011-WF02

FCCID: 2AUARVENU701

Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
| | | | | ! | | RBW: 100 kHz
o+t VBW 300 kHz

| | | | | | | | Detector: Peak
TraceType: MAX Hold
| H i | | | | | SweepPoint: 2001
2 [ RN, . NCUUNIUN, - RSSO SENNE SUS— S— Y ) SweepTime: 9.6 ms

1 1 i Sweep: Continue

i i i | | 3 i | Limit=-22.46 dBm
B0 e R e e e e e e e e e | Maker
1. 2399.950 MHz

-38.14 dBm
2.2400.000 MHz
-37.31dBm

Level (dBm)
&

—— Trace
—— Limit
-90 T T T T T T T T
2310.0 2410.0

Frequency (MHz)

Page 29/ 32



Annex for Bluetooth Low Energy

FCCID: 2AUARVENU701

Test Report No.: CTL2506052011-WF02

2M_LCH_2402MHz_Ant1_NTNV

-10 4---

=20 4

Ant: Ant1

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

_| SweepTime: 2.39's

Sweep: Continue

Limit=-22.46 dBm

| Maker:
1. 2402.150 MHz

-30 1+

40 A

Level (dBm)

=50 4

-5.88 dBm
2.4804 264 MHz
-53.564 dBm

—— Trace

Level (dBm)

! —— Limit
-90 + T T T T T T
30.0 25000.0
Frequency (MHz)
2M_MCH_2440MHz_Ant1_NTNV
1 Ant: Antf
Start: 30 MHz
Stop: 26 GHz
RBW: 100 kHz
01 VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

-10 4 _| SweepTime: 2.39 s
Sweep: Continue
Limit=-22.46 dBm

-20 1 Maker:
1. 2439.605 MHz

-8.82 dBm

2.24742.809 MHz

-30 52,56 dBm

=40 -

— Trace
—— Limit

25000.0

Frequency (MHz)

Page 30/ 32




Annex for Bluetooth Low Energy Test Report No.: CTL2506052011-WF02

FCCID: 2AUARVENU701

2M_HCH_2480MHz_Ant1_NTNV

Ant: Ant1

Start: 2472 MHz

Stop: 2500 MHz
RBW: 100 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001

—| SweepTime: 2.73 ms
Sweep: Continue

Limit=-22.46 dBm
~’| Maker:
1. 2485.496 MHz

-51.41 dBm
2.2483.500 MHz
1 -59.55dBm

Level (dBm)

—— Trace
—— Limit

2472.0 ' ' ' ' ' ' ' ' ' 2500.0
Frequency (MHz)

2M_HCH_2480MHz_Ant1_NTNV

Page 31/ 32



Annex for Bluetooth Low Energy Test Report No.: CTL2506052011-WF02

FCCID: 2AUARVENU701

Ant: Ant1
Start: 30 MHz
i i Stop: 26 GHz
H ' | | | | | | | RBW: 100 kHz

e S s VBW: 300 kHz

| | Detector: Peak
¢ | i TraceType: MAX Hold
| H H | | | | | | SweepPoint: 30001
{30 NPRUSPUR) . RS SR S S || e B __| SweepTime: 2.39 s

L 1 i Sweep: Continue

| | Limit=-22.46 dBm
=20 1 | e e o | g 5 SR Maker:
1. 2480.389 MHz

-5.85 dBm
4 | i ! i | | | ! 2.4959.910 MHz
-30 4 i et z =t = T R - -51.82 dBm

Level (dBm)
&

I
fo)
o
S SR S

— Trace
—— Limit

o 1 1 1 : : : T T T . -
Frequency (MHz)

Page 32/ 32



	Annex for Bluetooth Low Energy
	Test Report No.: CTL2506052011-WF02
	TABLE OF CONTENTS

	1. Bandwidth
	1.1 Test Result
	1.1.1 OBW
	1.1.2 6dB BW

	1.2 Test Graph
	1.2.1 OBW


	2. Maximum Conducted Output Power
	2.1 Test Result
	2.1.1 Power


	3. Maximum Power Spectral Density
	3.1 Test Result
	3.1.1 PSD

	3.2 Test Graph
	3.2.1 PSD


	4. Unwanted Emissions In Non-restricted Frequency
	4.1 Test Result
	4.1.1 Ref
	4.1.2 CSE

	4.2 Test Graph
	4.2.1 Ref
	4.2.2 CSE



